PARTS MANUAL

Starke Energy Series

FBT20PSX

STARKE MATERIAL HANDLING GROUP
402 Allanburg Road « Thorold, ON L2V 1A4 « Canada

TOLL FREE 877-435-4352
www.starkeforklift.com « info@starkeforklift.com ENERGY




Wearing parts list

Item No. | Index No. Part Name ERP No. Drawing No. | Remark
1 0.01 Solid tire assy 31311000016 2 1.6T
2 0.01 Solid tire assy 31311000014 2 1.8T/2T
3 0.04 Bearing 32011 43008000016 9
4 0.04 Bearing 32015 43008000026 24
5 0.04 Seal ring UNS40-50-7.3 44101000015 18
6 0.04 Seal ring UNS40-50-10 44101000014 20
7 0.04 Solid tire assy 31311000003 37 1.6T/1.8T
8 0.04 Solid tire assy 31311000001 37 2T
9 0.08 Oil suction filter 20208000001 9
10 1.00 Microswitch 35612000005 9
11 1.00 Limit switch 35604000002 9
12 1.00 Microswitch 35612000001 9
13 1.00 Key switch 35602000001 13
14 1.01 Fuse 20416000012 23
15 1.01 Fuse 20416000011 24
16 1.01 Fuse 20416000009 27
17 1.01 Fuse 20416000007 30
18 1.01B Fuse 20416000004 7
19 1.01B Fuse 20416000010 20
20 3.00 Rolling bearing assy 31403000002 26




0.00H

I

Master assy (CPD20SA-ZB-00)

Note

Item

No

Drawing NO.

ERP NO.

Part name

Spec.

Remarks

CPD16SA.08-00

30601000412

Mast master assy

(1.8t-
2.0t)+3000+120x 1070
fork

30601000413

Mast master assy

(1.8t
2.0t)+3000+120x1110
fork

30601000414

Mast master assy

(1.8t-
2.0t)+3000+120x1150
fork

30601000415

Mast master assy

(1.8t
2.0t)+3500+120x1070
fork

30601000416

Mast master assy

(1.8t-
2.0t)+3500+120x1110
fork

30601000417

Mast master assy

(1.8t-
2.0t)+3500+120x1150
fork

30601000418

Mast master assy

(1.8t-
2.0t)+3000+120x1070
fork+sideshift

See 3.00B




2 |001.04.0300.08 ]31117000048 |L-pin shaft 4

3 |GB/T5786 41004000011  |Bolt M14X1.5X50 &

4 |GB/T93 41300000011 |Washer 14 4

5 |CPD16SA-02 20515000012 [Haff 2

6 |495.02.0630.05 [31003000267 |Cylinder master assy 1
Y | 7 |cPpissA.17-00 |[30302000008 [HOMiZOntaldriving i, oo 2 [see0.01C

wheel master assy

8 |CPD20SA.14-00 |30708000009 |Overhead guard assy 1
Y 9 |CPD16SA.05-00 (30501000007 |Braking system 1 |See0.02

10 |CPD20SA.13-00 |30701000432  |[Truck frame assy 1

11 [229.02.0000.03 21006000005 |Fixing buckle 1
Y 12 |CPD20SA.18-00 30806000017  [Housing assy 1 [See 4.00F
Y 13 |CPD16SA.19-00 |30807000004 |Counterweight assy 1 [See 0.03

14 [050.01.0170.01 |30403000002 2;‘:5””9 axle master | o 56a 2 |see0.04

15 |CPD16SA.20-00 |30206000025 |Multi-way valve assy 1 |[See0.05

16 |FB30.04.01-00 30407000003 |Steering device 1 |[See 0.06

17 1230.01.0101.04 31704000002 [Seat assy 1

18 |GB/T5786 41004000019 |Bolt M16X1.5X65 3

19 |GB/T93 41300000012 |Washer 16 3
Y 20 1130.03.0380.05 |31401000007 |Roller assy 16 |See 0.07
Y 21 1590.01.0022.01 31011000071 |Oil tank master assy 1 [See0.08
Y 22 |CPD16SA.21-00 |30218000015 |Motor pump assy 1 |[See 0.09
Y 23 |CPD16SA.02-00 |NULL Hydraulic system 1 |See 2.00
¥ 24 CPD20SA.01i-00 |[NULL Electric system 1 See 1.00
Y CPD20SA.01B-00 |NULL Electric system See 1.00B
z 25 |CPD16SA.15-00 |NULL Label i

26 |042.02.0600.01 21607000003 |Damping gas spring 2

27 |CPD16SA-01 22003000471 |Bent plate 1

28 |237.01.0000.01 31709000002 |Rear view mirror 1

29 |GB/T5783 41002000031 |Bolt M12X30 4

30 |GB/T93 41300000010 [Washer 12 4

31 |GB/T70.1 41100000065 |Screw M8X20 4

32 |GB/T93 41300000005 |Washer 8 4

33 |GB/T97.1 41301000006 |Washer 8 4

34 |GB/T70.2 41101000002  |Screw M5X12 4

35 |GB/T93 41300000003  |Washer 5 4




Electric system (CPD20SA.01i-00)

T
Wpid 0|00 |0 )
e 181818
SNyl o|O0|0 |0
p—d 4i-dil o |olo ]| o
-- il EIERERE
A Llilololofo
BT te
Hllilelofo]o
IX -y otolo
o = O] 0 .
" I O1C|O[0OH
l — g 8 g g Iy i
12181910 B { L )
'/’ / T .
m/s o on/nf \2&.\_2_3_ AW
Note [tem Nd Drawing NO. ERP NO. Part name Spec. [Q'ty| Remarks
1 [776.02.1225.01 35707000001  |Light combination 2
2 [776.01.1245.01 35706000001 Headlight combination 2
3 |742.01.4801.03 35501000020  |Accelerator assy 1
4 |GB/T 70.1 41100000022  |Screw M5X10 3
5 |GB/T93 41300000004  |Washer 6 3
6 |GB/T97.1 41301000004 |Washer 6 3
7 1776.05.1200.01 35704000002 Rear light combination 1
8 [730.07.0000.01 35607000001  |Bonded switch 1
9 [730.12.0103.01 35612000005  [Microswitch 1
10 |730.04.0106.01 35604000002  |Limit switch 1
11 |GB/T 818 41108000018  |Screw M4x20 3
12 |GB/T 93 41300000002  |Washer 4 9
13 |GB/T 97.1 41301000002  |Washer 4 9
14 [730.02.0000.02 35602000001  |Key switch 1




0.00F

Master assy (CPD20SA-00)

Note| Item No

Drawing NO.

ERP NO.

Part name

Spec.

Q'ty

Remarks

rDMN1ACA N7.0N

30601000352

Mast master assy

(1.8t-
2.0t)+3000+120x95
0 fork

30601000353

Mast master assy

(1.8t-
2.0t)+3000+120%10
70 fork

30601000354

Mast master assy

(1.8t-
2.0t)+3000+120x11
50 fork

30601000355

Mast master assy

(1.8t
2.0t)+3500+120%95
0 fork

30601000356

Mast master assy

(1.8t-
2.0t)+3500+120%10
70 fork

30601000357

Mast master assy

(1.8t-
2.0t)+3500+120x11
50 fork

Can 2 NN




32 |GB/T93 41300000005 [Washer 8 4
33 |GB/T97.1 41301000006 |Washer 8 4
34 |GB/T70.2 41101000002  |Screw M5X12 4
35 |GB/T93 41300000003 |Washer 5 4




0.00G

Master assy (CPD20SA-C-00)

Note |Item No

Drawing NO.

ERP NO.

Part name

Spec.

Q'ty

Remarks

CDN1ACA 1N_NN

30601000388

Mast master assy

(1.8t
2.0t)+4500+120x1070
fork

30601000389

Mast master assy

(1.8t
2.0t)+4500+120x1100
fork

30601000390

Mast master assy

(1.8t-
2.0t)+4500+120x1150
fork

30601000391

Mast master assy

(1.8t-
2.0t)+5000+120x1070
fork

30601000392

Mast master assy

(1.8t-
2.0t)+5000+120x1100
fork

30601000393

Mast master assy

(1.8t
2.0t)+5000+120x1150
fork

Coa 2 NANA




5 [CPD16SA-02  |20515000012 |Haff 2
6  [495.02.0630.05 |31003000267 g:;t‘der mater 1
Y | 7 |cPD18sA.17-00 [3030200000 |1OriZontal driving -, oo 2 |See 0.01C
wheel master assy
8  |CPD20SA.14-00 |30708000009 g:;rhead guard 1
Y 9 CPD16SA.05-00 |30501000007 |Braking system 1 |See 0.02
10 |CPD20SA.13-00 |30701000432 |Truck frame assy 1
11 [229.02.0000.03 [21006000005 |Fixing buckle 1
12 |CPD20SA.18-00 |30806000017 |Housing assy 1 |See 4.00F
13 |CPD16SA.19-00 |30807000004 |Counterweight assy 1 |See 0.03
Y 14 |050.01.0170.01 30403000002 | teering axle CPD20SA 2 |See 0.04
master assy S
Y 15 |CPD16SA.20-00 |30206000025 aMs‘;';"WE“V vaive 1 |See 0.05
Y 16 |FB30.04.01-00 30407000003 |Steering device 1 |See 0.06
17 |230.01.0101.04 |31704000002 |Seat assy 1
18 |GB/T5786 41004000019 |Bolt M16X1.5X65 3
19 |GB/T93 41300000012 |Washer 16 3
Y 20 130.03.0380.05 31401000007 [Roller assy 16 |(See 0.07
Y 21 [590.01.0022.01 |31011000071 g;'_q;a”k L 1 |See 0.08
Y 22 CPD16SA.21-00 |30218000015 |Motor pump assy See 0.09
Y 23 |CPD16SA.02-00 |NULL Hydraulic system See 2.00
Y CPD20SA.01i-00 |NULL Electric system See 1.00
4 1
Y s CPD20SA.01B-00|NULL Electric system See 1.00B
i 25 |CPD16SA.15-00 |NULL Label 1
26 042.02.0600.01 (21607000003 |Damping gas spring 2
27 |CPD16SA-01  |22003000471 |Bent plate 1
28 [237.01.0000.01 |31709000002 |Rear view mirror 1
29 |GB/T5783 41002000031 |Bolt M12X30 4
30 |GB/T93 41300000010 |Washer 12 4
31 |GB/T70.1 41100000065 |Screw M8X20 4
32 |GB/T93 41300000005 |Washer 8 4
33 |GB/T97.1 41301000006 |Washer 8 3
34 |GB/T70.2 41101000002 |Screw M5xX12 7
35 |GB/T93 41300000003 |Washer 5 4




0.05 Multi-way valve assy (CPD16SA.20-00) 130206000025
Note | Item No | Drawing NO. ERP NO. Part name Spec. Q'ty [Remarks
1 [312.01.0110.04 21407000013 |Lifitng handle ball 1
2 [312.01.0110.03 |21407000004 |Tilting handle ball 1
3 [312.01.0110.01 |21407000002 |sideshift handle ball 0
4 312.01.0110.02 |21407000003 |Reaching handle ball 0
5 |310.01.0110.07 |30901000006 g’s‘lirat"’”a' ad 1
6  [310.01.0110.08 |30901000007 gs’;ira“o“a' lever i

z 7 |310.01.0110.09 |30901000008 gspsirat"’”af leviey 0
z 8  |310.01.0110.10 |30901000009 gg'at"’”a' fever 0

001.04.0120.10 |31117000002 |L-pin shaft Applicable 1 1
duplex valve
9  |001.04.0120.15 |[31117000003 |L-pin shaft Applicable to
7 traplgx valve 0
001.04.0120.20 [31117000005 |L-pin shaft Applicable to
quadruple valve
CPD16SA.20-01 [21201000066 |Mounting seat Applicable to 1
duplex valve
10  |CPD16SA.20-02 (21201000067 |Mounting seat Appiizable to
- triplex valve n




0.06

Steering device (FB30.04.01-00)

[30404000003

I

10

18
~
/
0 81210
Note|Item No| Drawing NO. ERP NO. Part name Spec. | Q'ty | Remarks

1 065.01.0360.01 30418000006 Steering wheel assy 1
2 065.02.0587.01 30410000003 Steering column assy 1
3 FB16.04-08 30905000054 Handle master assy 1

Z 4 FB16.04-02 Bolt 1

zZ 5 FB16.04-04 31122000008 Nut (L!-I) 1 |Provide as a

Z 6 |FB16.04-03 Mounting sleeve 1 |whole set

zZ 7 FB16.04-06 Bolt (LH) 1
8 GB/T5782 41001000010 Bolt M10X40 2
9 GB/T41 41301000007 Washer 10 2
10 GB/T93 41300000008 Washer 10 6
11 FB16.04-09 21816000007 Sleeve 1
12 GB/T97.1 41302000002 Washer 10 2
13 GB/T5786 41004000006 Bolt M12X1.25X35 2
14  |GB/T93 41300000010 Washer 12 2
15 065.02.0250.01 30408000001 Steering gear shaft assy 1
16 FB16.04-07 21922000017 Subplate 1
17 GB/T5783 41002000024 Bolt M10X45 4
18 GB/T96.1 41302000002 Washer 10 1
19 FB16.04-05 20105000022 Bolt 1
20 FB16.13.02.01-00 (31115000005 Support assy 1




0.07 Roller assy (130.03.0380.05) ’31401000007

Note | Item No| Drawing NO. ERP NO. Part name Spec. | Q'ty | Remarks
1 GB/T894.1 41305000004 |Retaining ring 12 2
2 GB/T276 43001000009 |(Bearing 6201-ZZ 2
3 001.05.0120.51 [21703000055 |Stepped shaft 1
4 131.02.0380.05 |21820000006 |Roller 1




0.08

Oil tank master assy (590.01.0022.01)

31011000071

Note

Item No

Drawing NO.

ERP NO.

Part name

Spec.

Remarks

1

591.01.0000.20

31013000023

Oil tank assy

591.02.0000.13

31014000015

Oil tank cover plate assy

260.01.0010.04

21927000014

Pad

GB/T5783

41002000007

Bolt M6X20

GB/T93

41300000004

Washer 6

GB/T97.1

41301000004

Washer 6

JB/T982

44007000014

Bonded washer 20

223.02.0020.01

20104000010

Screw plug

VI |IN|dYn bW N

596.01.0000.01

20208000001

Qil suction filter

—
o

263.05.0000.02

31012000005

Oil tank cover assy

Hn—tr—nl—hoocnoon—-r-nl-tg'




0.04 | Steering axle master assy (050.01.0170.01) See 0.00-14
4
1012
11704
12 Agh
4
13 2 5
147 2
@ 0
15—L 7
-8
-7
17 . oy
> £y
\ \I
18 __y
20 % R
OV =
99 21 N 0 \_/I 39
’ 23 = S—ag 37
i
24 ~ 4
25 = R
- o 36
97 26 !f““
28 _‘.\\\\J/ -
29 24 90
33
/ K 39
31
30
Note tem N| Drawing NO. ERP NO. Part name Spec. Q'ty | Remarks
1 |GB/T818 41108000023 |Screw M4X35 2
2 1065.05.0000.09 (21201000007 [Mounting seat 1
3 |GB/T894.1 41305000003 |Retaining ring 10 1
4 [220.01.0243.01 |21809000065 |Washer 1
5 [223.99.0016.01 |20106000004 |Stud 1
6 [220.02.0180.02 (21928000004 |Pad 1
7 [222.03.0960.01 (20513000003 |[Dust cover 1
8§ 1220.01.0450.01 (21809000030 |[Washer 2
9 |GB/T297 43008000016 (Bearing 32011 1
10 |GB/T70.1 41100000053 |Screw M6X55 2
11 |GB/T93 41300000004 (Washer 6 2
12 |GB/T276 43001000004 |Bearing 6200-7Z 1
13 |GB/T818 41108000045 |Screw M6X16 1
14 |GB/T879 41402000033 |Pin 6X30 1
15 1220.01.0450.02 (21809000031 |Washer 2
16 |GB/T893.1 41304000027 |[Retaining ring 90 1
17 1087.05.7022.01 |[20602000001 [Rack 1
18 |Q/NRY032 44101000015 |Seal ring UNS40-50-7.3 2
19 |506.07.0500.01 {20303000011 |Piston 2
20 |Q/NRY032 44101000014 |Seal ring UNS40-50-10 2
21 |223.99.0014.01 |20101000019 |Screw 2




25 |GB/T13871.1 44005000028 |Seal ring TC110X125X12 1
26 1051.01.0000.04 31111000001 |Support assy 1
27 1223.01.0014.01 (20105000008 |Bolt 12
28 |224.03.0014.02 [20102000007 |Nut 12
29 |GB/T91 41406000018 |Pin 5X40 2
30 ]051.04.0000.02 [20903000001 |Hub cover 2
31 |GB/T9457 41215000001 |[Nut M24x2 2
32 |GB/T97.1 41301000016 |Washer 24 2
33 1086.03.0002.01 {20905000004 |Hub 2
34 |GB/T13871.1 44005000014 |Seal ring TC48X82X10 2
35 |GB/T297 43008000008 |Bearing 30208 2
36 |GB/T297 43008000005 |Bearing 30206 2
37 021.11.0377.01 |31311000003 |[Solid tire assy CPD16SA/CPD18SA 2 See 0.041
021.11.0306.01 |31311000001 [Solid tire assy CPD20SA
38 |GB/T5785 41003000013 |Bolt M16X1.5X70 3
39 [GB/T93 41300000012 |Washer 16 3




0.041

Tire assy (021.11.0377.01)

061402028

Note | Item No Drawing NO. ERP NO. Part name Spec. | Q'ty | Remarks
1 GB/T6173 41203000002 Nut M12X1.5 6
2 GB/T93 41300000010 Washer 12 6
3 GB/T97.1 41301000008 Washer 12 6
4 022.01.0202.01 20906000001 Rim 2
5 021.10.0377.01 21313000001 Solid tire i
6 GB/T5786 41004000024 Bolt M12X1.5X30 6




0.01 | _Horizontal driving wheel master assy (CPD16SA.17-00) _ |30302000007
XYQ-4. 5-1BHERh HL 4L
]
1
Note| Item No | Drawing NO. ERP NO. Part name Spec.| Q'ty | Remarks
1 224.03.0014.02  [20102000007 |Nut 5
2 021.11.0457.01 31311000016 |Solid tire assy 1.6T 1
4 GB/T70.1 41100000154 [Screw M14X1.5X100 5
5 GB/T5783 41002000027 [Bolt M10X100 2
3 GB/T5782 41001000012 [Bolt M10X50 1
7 GB/T93 41300000008 [Washer 10 3
8 GB/T5786 41004000012 [Bolt M14X1.5X60 2
9 GB/T93 41300000002 |Washer 4 7
10 [085.05.0002.01  |31206000002 gf;”d"’" gearbox master 1




0.03 Counterweight assy (CPD16SA.19-00) 30807000004
\
Note |Item No Drawing NO. ERP NO. Part name Spec. | Q'ty | Remarks
1 CPD16SA.19-01 21506000003 Counterweight 1
2 CPD165A.19.01-00 31607000003  (Traction pin assy 1
3 GB/T5783 41002000069 Bolt M24X65 o
B GB/T93 41300000015 Washer 24 4




3.01B Mast piping assy (FB16.08.07-00) See 3.00B-17
Note|Item No| Drawing NO. ERP NO. Part name Spec. | Q'ty | Remarks

1 552.01.0236.01 30210000004 Speed limit valve assy 1

2 426.20.2022.01 20313000131 Joint 1

3 400.11.2222.01 31016000379 High pressure hose 1

2 556.03.0000.02 30203000004 Relief valve assy 1

5 FB16.08.07.01-00 (30220000025 Joint assy 1

6  [401.06.2222.10  |31015000254 Rigid pipe assy 1

7 400.11.2222.06 31016000381 High pressure hose 1

8 423.05.2222.01 20313000114 Joint 1

9 400.20.1616.28 31016000501 High pressure hose 1

10  [400.11.1616.16 31016000368 High pressure hose 2

11 |400.20.1818.02 31016000474 High pressure hose 2

12 FB16.10.09.02-00 (30220000023 Joint assy 1

13 |GB/T5783 41002000014 Bolt M8X25 2

14 |GB/T93 41300000005 Washer 8 2

15 |GB/T97.1 41301000006 Washer 8 2

16 FB16.08.07-01 22003000957 Bent plate 1

17  |GB/T5783 41002000011 Bolt M8X16 1




3.02 Mast piping assy (CPD16SA.07.02-00)
W 6 S.} 1
o
"‘&/@
:--//‘

Note|Item No| Drawing NO. ERP NO. Part name Spec. Q'ty | Remarks
1 JB/T8870 44004000002 fHose clamp 16 4
2 402.03.0080.13 11203000002 [Hose 2
3 425.13.1209.01 20313000127 |[Joint 1
4 423.05.2220.01 20313000113 |Joint 1
5 420.05.1620.01 20313000052 |Joint 2

400.12.2222.09 31016000430 [High pressure hose
6 Applicable to 1

400.12.2222.11 31016000431  |High pressure hose |duplex mast with

FFL

400.12.1616.40  [31016000422 |High pressure hose ;’fgf,l‘g height
7 o - 1

400.12.1616.42 31016000424 |High pressure hose 13"':5“;9 heght
8  [552.01.0236.01  [30210000004 Ssp;ed e vshve 1
9 426.20.2022.01 20313000131 |Joint 1,
10 400.11.2222.01 31016000379 [High pressure hose 1
11 FB16.07.06.01-00 |30220000014 |Joint assy 1
12 1400.20.1818.02 31016000474 [High pressure hose 2




2.00 Hydraulic system (CPD16SA.02-00) 30201000203
Note| Item No | Drawing NO. ERP NO. Part name Spec. ([Q'ty| Remarks

il 420.02.1414.01 20313000025 |Joint 2

2 420.05.1412.01  |20313000047 |Joint 2

3 423.05.2222.01 |20313000114 |Joint 1

4 420.02.1620.02  |20313000026 |Joint 2

5 420.02.1820.02  |20313000018 |Joint 4

6 423.08.8632.01 (20313000120 |Joint 1

7 480.01.0120.01  |30218000007 |Gear pump 1

8 420.06.2284.02  |20313000059 |Joint 1

9 423.07.2013.01  |20313000116 |Joint 1

10 400.11.1414.08 31016000365 |[High pressure hose 1

11 400.12.2222.07 31016000429 [High pressure hose 1

12 400.02.1818.06 31016000249 [High pressure hose ik

13 400.02.1818.08 31016000251 [High pressure hose 1

14 400.02.1616.24  |31016000229 [High pressure hose 1

15 400.12.1414.02 31016000398 |High pressure hose 2

16 400.12.1414.06 31016000401 |High pressure hose 2

17 400.02.1418.24  |31016000222 |High pressure hose 1




3.00B |Duplex mast with full free lift(CPD16SA.08-00) |See 0.00B-1
Note| Item No |Drawing NO. ERP NO. Part name Spec. Q'ty | Remarks

30602000138  |Outer mast assy ;‘mg height

1 |CPD16SA.08.01-00 T 1
30602000139 [Outer mast assy |5 5Mg 9
30604000169  |Inner mast assy '5'2:39 rreight

2 |FB16.08.02-00 e 1
30604000170  |Inner mast assy 3 5Mg -

3 |FB16.08.03-00 30616000079 g!;'{”g TE5mE 1
31003000418  |CYlinder master .o 3 ov/35.4.5M

4  [495.01.0700.06 gs'fr‘; P 1
31003000419 a;’Sy 25-3.5M/35-5M
31003000396 |Cvlinder master |,¢ 5 oy

5  |495.01.0320.04 gfﬁl P 1
31003000398 " 25-3.5M

assy

31003000302  |CYlinder master |,q 3 o

6 |495.01.0320.03 ?:ST.V — 1
31003000394 a;’g‘;‘ ermaster 1>s.3.5Mm

7 |FB16.08.04-00 30220000024 |Joint assy 1

8  |FB16.08.05-00 31118000013 Ss”s'se groove 1

9  |FB16.08.06-00 31118000015 g:;:e groove 1

10 |FB16.10-01 22003000951 _ |Bent plate 1

11 |GB/T97.1 41301000008  |Washer 12 6

12 |GB/T5783 41002000032 |Bolt M12X35 2.

13 123.05.0105.01 21201000024 Mounting seat 2

14 |GB/T93 41300000010 | Washer 12 4




3.02 Mast piping assy (CPD16SA.10.2-00) |See 3.00A-13
@
‘/1,3 Q 28
v
, . |17
HOT R |
12\1 T M/wa
' /;
11
LJ -
-
/22 |
L5 |
sl
Note| Item No | Drawing NO. ERP NO. Part name Spec. Q'ty | Remarks
1 423.05.2220.01 20313000113 |Joint 1
2 420.05.1620.01 20313000052 |Joint 2
3 400.11.2222.12 31016000382 |High pressure hose 1
; Lifting height
400.12.1616.18 31016000412 [High pressure hose 4.5M/5M
% 1400.12.1616.23  |31016000414 |High pressure hose ;‘fetmfsze'ght Z
400.12.1616.17 31016000411 |High pressure hose [Lifting height 6.2M
5 JB/T982 44007000016 |Bonded washer 20 2
6 400.12.2222.07 31016000429 [High pressure hose 2
7 |552.01.0236.01  |30210000004 gsp;ed it 1
8 FB16.10.08.02-00 [30220000020 [Joint assy 1
9 420.05.2220.02 20313000055 |Joint 1
) Lifting height
10 400.12.2222.04 31016000428 |High pressure hose 4.5M/5M/5.6M/6.2M| 1
400.13.2222.09 31016000439 |[High pressure hose |Lifting height 6M
401.03.2222.02 31015000059 |Rigid pipe assy Lifting height 4.5M
11 N Lifting height 1
401.03.2222.05 31015000061 |Rigid pipe assy 5M/5.6M/6M/6.2M
400.11.2222.25  |31016000385 |High pressure hose :'f;‘p:f;;f'ght
12 400.11.2222.26 31016000386 |High pressure hose |Lifting height 4.8M 1
400.11.2222.28 31016000388 |High pressure hose |Lifting height 5.6M
400.11.2222.27 31016000387 |High pressure hose [Lifting height 6M
400.11.2222.32 31016000390 [High pressure hose |Lifting height 6.2M
13 FB16.10.07-00 30220000022 |Joint assy 1
14 400.11.2222.06 31016000381 |High pressure hose 1
15 423.05.2222.01 20313000114 [Joint 1
401.03.1616.01  [31015000055 |Rigid pipe assy Liftirg belght

4.5M/6.2M




400.11.1616.24

31016000392

High pressure hose

Lifting height
4.5M/5M

17 400.11.1616.26 31016000373 |High pressure hose |[Lifting height 4.8M 2
400.11.1616.30 31016000376 [High pressure hose [Lifting height 5.6M
400.11.1616.27 31016000374 |High pressure hose |[Lifting height 6M
400.11.1616.34  |31016000378 |High pressure hose |Lifting height 6.2M

18 FB16.10.06-00 30220000021 [Joint assy 1
400.11.1616.21 31016000372 |High pressure hose |Lifting height 4.5M

5 Lifting height
400.11.1616.22 31016000395 [High pressure hose

19 4_.8_Mf5M _ 2
400.11.1616.24  [31016000392 [High pressure hose ;‘R‘?G;e'ght
400.11.1616.27 31016000374 [High pressure hose [Lifting height 6.2M

20 FB16.10.09.02-00 [30220000023 |Joint assy 1

21 400.20.1818.02 31016000474 [High pressure hose 2

22 JB/T8870 44004000002 [Hose clamp 16 4

23 402.03.0080.13 11203000002 [Hose 2

24 425.13.1209.01 20313000127 |Joint 1

25 402.03.0120.10 11203000004 |Qil returning pipe 1

26 556.03.0000.02 30203000004 |Relief valve assy 1

27 FB16.10.08.01-00 |30621000001 |Guide roller assy 1

28 FB16.10.09.01-00 |30621000002 |Guide roller assy 1

29 JB/T8870 44004000005 |Hose clamp 22 1




3.00A [ Mast master assy (CPD16SA.10-00) [See 0.00A-1
3 f‘\
i EIPINS
EN | T =
'l‘}”\ SWR
[ pHaN Y ep
e N2 T
2 ‘f a1l f 1
. - |
: T b r
hp*e
[N
I
® . | f.
Mk v
e Ue
26
]
Note| Item No Drawing NO. ERP NO. Part name Spec. Q'ty | Remarks
30602000134 |Outer mast assy :ﬂ;t:ag height
30602000135 |Outer mast assy ;"5‘;,,‘9 height
1 |cPD16SA.10.01-00 Ty 1
30602000136 |Outer mast assy 5' 6Mg =9
30602000137 |Outer mast assy g'g::g hielght
30603000065 |Mid mast assy :'fst{ag height
30603000066 |Mid mast assy ;'fé:\qg height
2 |FB16.10.02-00 e 1
30603000067 |Mid mast assy - ﬁMg ¢
30603000068 |Mid mast assy ;‘mg height
30604000165 |Inner mast assy ‘L"f;:\'ﬂ‘g biight
30604000166 |Inner mast assy 'g'fé'h:g helghit
3 |FB16.10.03-00 m 1
30604000167 |Inner mast assy | 6M9 9
30604000168 |Inner mast assy ;‘g;{;g et
4 FB16.10.04-00 30616000078 [Sliding frame assy 1
5 FB16.07.04-00 30613000029 |Load backrest assy 1
6 |FB16.10.05-00 30615000008 g;‘sa‘;” rollerseat 1
7 |495.01.0700.06  |31003000421 g;’:\’(‘der UL 1




11 GB/T97.1 41301000008 |Washer 12 2
. 1.6T lifting height
30607000294 |Chain assy 4.5M/109 sections
30607000295 |Chain assy égl 'l'gt'”gcse'ght
125.02.0846.04 SELlnS See 3.01
, 1.6T lifting height
30607000296 |Chain assy 5.6M/123 sections
. 1.6T lifting height
30607000297 |Chain assy 6M/127 sections
12 1.8T/2T lifting 2
30607000146 (Chain assy height 4.5M/73
sections
1.8T/2T lifting
30607000147 |Chain assy height 5M/77
sections
125.02.1234.03 1.8T/2T lifting See 3.01A
30607000149 |Chain assy height 5.6M/83
sections
1.8T/2T lifting
30607000150 |Chain assy height 6M/85
sections
13 CPD16SA.10.02-00 |NULL Mast piping assy 1 [See 3.02A
14 221.02.0460.02 21808000012 |[Bush 2
31003000309 Cylinder master Lifting height
assy 4.5M
31003000310 Cylinder master ;lg:::g height
13 BEU0A5006 ZST?:Ider master Lilftin height 4
31003000312 |- 9 helg
assy 5.6M
31003000266 Cylinder master Lifting height
assy 6.0M
16 GB/T5786 41004000005 |Bolt M12X1.25X25 2
17 GB/T93 41300000010 {Washer 12 2
18 FB16.07-03 21009000050 |Hoop 2
19 GB/T889.1 41208000008 |Nut M10 4
20 GB/T97.1 41301000007 |Washer 10 4
21 FB16.07-04 21213000031 |Support seat 2
22 FB16.07-05 21901000757 |Irregular plate 2
23 123.05.0105.01 21201000024 |[Mounting seat 2
Chain assy (161 1.6T lifting height
20607000038 sections) 4.5M
30607000040 g:gig:;fy (173 éNE:T lifting height
125.02.0846.04 10607000043 |Chain assy (189 [L6T fifting height Heediel
sections) 5.6M
30607000044 Chal'n assy (201 1.6T lifting height
24 sections) 6M 2
Chain assy (107 [1.8/2T lifting
SR0Z0R0 T sections) height 4.5M
30607000155 Chstl‘n as;sy €115 r118|/i-tr Islﬁmg
125.02.1234.03 FECIONS i o2 See 3.01A
30607000158 Chain assy (125 |1.8/2T lifting
sections) height 5.6M
Chain assy (133 [1.8/2T lifting
SR07000159 sections) height 6M




3.00 Mast master assy (CPD16SA.07-00) |See 0.00-1
B G T
¥ . wonng n2l e
n 11k | S B
ztz %& L Y=
il .
?E‘h} 2 “E:E
011 e
y o
1€ ye
g bR q
Note | Item No Drawing NO. ERP NO. Part name Spec. Q'ty | Remarks
1 GB/T5786 41004000016 |Bolt M16X1.5X50 1
2 GB/T5786 41004000019 |Bolt M16X1.5X65 1
3 GB/T93 41300000012 |Washer 16 2
31003000309 Cylinder master I?:g‘ggg height 2
4 |495.02.0450.06 ?;ST.‘(, T e
Jiogaoohais | SY e MBsE sl 2
assy 3500
5 FB16.07.04-00 30613000029 |Load backrest assy 1
6 FB16.07.03-00 30616000057 |Sliding frame assy 1
7 GB/T5786 41004000005 |Bolt M12X1.25X25 2
8 GB/T97.1 41301000008 |Washer 12 2
9 GB/T5783 41002000042 |Bolt M14X30 4
10 GB/T93 41300000011 |Washer 14 8
11 GB/T5783 41002000041 |Bolt M14X25 E
21504000040 |Forged fork 100*40*950
120.40.0100.01 21504000042 |Forged fork 100*40*1070 1.6T
12 21504000044 |Forged fork 100*40*1150 2
21504000060 |Forged fork 120*40*1070
120.40.0120.01 21504000061 |Forged fork 120*40*1100 1.8-2.0T
21504000062 |Forged fork 120*40*1150
13 GB/T894.1 41305000018 |Retaining ring 30 2
14 130.04.0950.01 31402000003 |Chain roller assy 2
1.6T lifting
30607000038 |Chain assy height 3M/161
sections
Y 125.02.0846.04 1.6T lifting See 3.01
30607000042 |Chain assy height 3.5M/181
sections
18 18127 ifing | 2
30607000153 |Chain assy height 3M/107
sections




1.00B

Electric system (CPD20SA.01B-00)

ZIzIzEEemls .
SSIEEA
RSN

LI n

s sty N
T I‘:.—.‘n_g -‘“,.8 8 8 8
AT
| olo|0]|0
filoee=n i clolo]lo
I i olo|olo
AL A 0l0|0(0
B s arar
il o0l0]|0]|0
H el 0 0l o
! o f o]0]o]o
A = 2i1g12l2
1 oo of®o
R HO|0[0]0
____‘ - /o [v] Q [+] ‘TR :
s/ w v /s \aNa T\
Note | Item No Drawing NO. ERP NO. Part name Spec. | Q'ty | Remarks
1 776.02.1225.01 35707000001 Light combination 2
2 776.01.1245.01 35706000001 Headlight combination 2
3 742.01.4801.01 35501000014 Accelerator assy 1
4 GB/T70.1 41100000063 Screw MBX16 3
5 GB/T93 41300000005 Washer 8 6
6 GB/T97.1 41301000006 Washer 8 6
7 776.05.1200.01 35704000002 Rear light combination 1
8 730.07.0000.01 35607000001 Bonded switch 1
9 730.12.0103.01 35612000005 Microswitch 1
730.04.0106.01 35604000002 Limit switch
10 GB/T818 41108000020 Screw M4X25 2
11 GB/T93 41300000002 Washer 4 10
12 GB/T97.1 41301000002 Washer 4 10
13 730.02.0000.02 35602000001 Key switch 1
14 |730.14.0000.01 35614000001  |-mer-stop button 1
switch




¥ 18 |CPD20SA.01B.03-00 (35108000065  |CeCtric component 1 |See 1.01B
master assy
19 GB/T70.1 41100000065 Screw M8X20 4
Y 20 700.48.0475.01 35204000022 AC motor 2 |See 1.04
Y 21 700.48.1000.02 35204000030 AC motor 1 |[See 1.05
2 730.12.0101.01 35612000001 Microswitch 3
730.04.0106.01 35604000002 Limit switch 3
23 GB/T5783 41002000071 Bolt M4X25 6
24 GB/T6170 41200000002 Nut M4 6
716.48.0560.01 35302000033 Lead-acid battery 1
25 716.48.0490.01 35302000022 Lead-acid battery 1
716.48.0420.01 35302000032 Lead-acid battery 1
26 732.03.0000.01 35805000004 Potentiometer 1
27 777.01.0012.01 35702000001 Horn 1
28 GB/T70.1 41100000058 Screw M8X12 1
b f 29 CPD20SA.01B.01-00 |NULL Power line assy 1 |See 1.02B
Y 30 CPD20SA.01B.02-00 |30103000083 Control wiring assy 1 |[See 1.03B
31 GB/T818 41108000023 Screw M4X35 2

Y-breakdown diagram




1.02B Power line assy (CPD20SA.01B.01-00) ]
e i |
ﬂ ) .
i : —_ —
e PRI @l O 1 O | m"‘?ﬂ ol 7
[ OTOTOTO N 1
‘lololo]|o
ofo|o[o] .
o0|0|0|0|
0] O [+] 8] } [
o|lo[Oo ][O |,
O[O|O|0O |l
0/l0] 0] 0 |l
oOjJ]OoO| 0G| O T
o{o|o]|of . ,
g 0 0|l o i+ i
OO O F —~ f
L o] |
O O O O ;ﬂ w5 =N ]
ojlojo|o K= ) e=a  L2N M
oo [olo® - = L
- Holo]o|of# Bz |
A i]olelolo i
hotes | A =
Note|Item No Drawing NO. ERP NO. Part name Spec. Q'ty | Remarks
1 CPD20SA.01B.01-10 35404000558 Power line 1
2 CPD20SA.01B.01-09 35404000557 Power line 1
3 CPD20SA.01B.01-01 35404000549 Power line 1
4 CPD20SA.01B.01-08 35404000556 Power line 1
5 CPD20SA.01B.01-04 35404000552 Power line 1
6 CPD205SA.01B.01-03 35404000551 Power line 1
7 CPD20SA.01B.01-02 35404000550 Power line 1
8 CPD20SA.01B.01-07 35404000555 Power line 1
9 CPD20SA.01B.01-06 35404000554 Power line 1
10 CPD20SA.01B.01-05 35404000553 Power line 1
11 826.02.0160.02 35403000002 Connector 1




0.01C | Horizontal driving wheel master assy (CPD18SA.17-00)  [30302000008

XYQ-4. 5-1BHIR ) B AT,

Note |Item No| Drawing NO. ERP NO. Part name Spec. | Q'ty | Remarks
1 224.03.0014.02 20102000007 Nut 5
2 021.11.0452.01 31311000014 Solid tire assy 1.8T/2T 1
4 GB/T70.1 41100000154 Screw M14X1.5X100 b
5 GB/T5783 41002000027 Bolt M10X100 2
6 GB/T5782 41001000012 Bolt M10X50 1
7 GB/T93 41300000008 Washer 10 3
8 GB/T5786 41004000012 Bolt M14X1.5X60 2
9 GB/T93 41300000002 Washer 4 7
10 [085.05.0002.01  |31206000002 g:g”d'on gearbox master 1




3.00 Motor pump assy (CPD16SA.21-00) |30218000015
Note |Item No| Drawing NO. ERP NO. Part name Spec. | Q'ty | Remarks

1 480.01.0120.01 |30218000007 |Gear pump 1

2 GB/T70.1 41100000098 |Screw M10X30 2

3 GB/T93 41300000008 |Washer 10 2

4 GB/T97.1 41301000007 |Washer 10 10

5 261.01.0080.01 |21608000019 |Crash pad 4

6 GB/T70.1 41100000104 |[Screw M10X50 4

7 GB/T889.1 41208000008 |Nut M10 4




4.00 | Housing assy (CPD16SA.18-00) 130806000011
Note |Item No Drawing NO. ERP NO. Part name Spec. | Q'ty Remarks
Y 1 |cPD165A.18.01-00  [30810000009 ';;’sfmte"t"’e plate 2 |see 401
Y 2 CPD16SA.18.02-00 30801000025 |Side door assy 1 See 4.02
Battery
b/ 3 CPD16SA.18.03-00 30804000008 (compartment 1 |[See 4.03
cover assy
4 CPD16SA.18.04-00 31507000009 |Pedal master assy 1
5 CPD16SA.18.05-00 31508000023 |Pedal assy 1
6 |cPD16SA.18.06-00  [30808000001 ng"at"’” il 1
¥ 7 CPD165SA.18.07-00 30806000012 |Housing assy 1 See 4.04
8 CPD165SA.18-01 22003000469 |Bent plate 1
9 CPD165SA.18-02 21412000040 |Rubber pad 1
10 GB/T70.1 41100000041 |Screw M6X16 4
11 GB/T93 41300000004 |Washer 6 4
12 GB/T819.1 41109000036 |[Screw M6X16 3




4.00F Housing assy (CPD16SA.18.07-00) [30806000017
Note | Item No Drawing NO. ERP NO. Part name Spec. | Q'ty | Remarks
Y 1 |cPD20SA.18.01-00  |30810000012 ';;‘Sf””te“"'e plate 2 |see 4.01F
Y 2 CPD20SA.18.02-00 30801000029 (Side door assy 1 |See 4.02F
Y 3 |cPD20SA.18.03-00 30804000011 ?g\f’;‘izsi‘:’mpa’t’"e”t 1 |See 4.03F
4 CPD16SA.18.04-00 31507000009 |Pedal master assy 1
5 CPD16SA.18.05-00  |31508000023 |Pedal assy 1
6 |CPD16SA.18.06-00  |30808000001 g:g"at"’” L i
Y 7 CPD16SA.18.07-00 30806000012 |[Housing assy 1 |See 4.04
8 CPD16SA.18-01 22003000469 |Bent plate 1
9 CPD165A.18-02 21412000040 |Rubber pad 1
10  |GB/T70.1 41100000041 [Screw M6X16 4
11 |GB/T93 41300000004 [Washer 6 4
12 |GB/T819.1 41109000036 |Screw M6X16 3




4.04

Housing assy (CPD16SA.18.07-00)

[30806000012

Note | Item No Drawing NO. ERP NO. Part name Spec. | Q'ty | Remarks
1 CPD165A.18.07-01 20521000053 |RH housing 1
2 CPD16SA.18.07-02 20521000054 |LH housing 1
3 CPD16SA.18.07-03 20521000055 |Housing 1
Z 4 CPD16SA.18.07-04 Housing 1 |Purchase as
Z 5 CPD16SA.18.07-05 “fnatiienns Rear column housing 1 |a whole set
6 CPD165A.18.07-06 20521000056 [Housing 1
7 GB/T818 41108000046 |Screw M6X16 Black 11
8 GB/T818 41108000052 |Screw M8X16 Black 6




1.03B Control wiring assy (CPD20SA.01B.02-00) |

\ ' |
[ 1} ¥
\ XTI

i Sommesy
N
Note |Item No Drawing NO. ERP NO. Part name Spec. Q'ty | Remarks
i CPD20SA.01B.02-01  |35401000144  |Control wiring harness 1
2 CPD20SA.01B.02-02  |35401000145 |Control wiring harness 1




1.03 Control wiring assy (CPD20SA.011.02-00) |

S
olel ol
o6l of
olofo
Q| QY
Q Q1L O ¥
oo | ©
Q10| ¢
(-3 -]
[:] [+] BT
QlO| ¢
o [+] Q9 ¥
[+] [=] [+
A
(=] o (=]
oOlo | @
S|
elolol

o m)

Note | Item No Drawing NO. ERP NO. Part name Spec. Q'ty Remarks
1 |cPD20sA.01i.17-00  |35401000323 |COntrol wiring 1
harness
2 |cPD20SA.01B.02-02  |35401000145 |COntrol wiring 1
harness




1.01B

Electric component master assy(CPD20SA.01B.03-00)

135108000065

L5
5
b 5
Note | Item No Drawing NO. ERP NO. Part name Spec.| Q'ty| Remarks

1 CQDH15A-B.01.03-07 |22003000638 |Bent plate 2

2 GB/T818 41108000026 |Screw M5X8 8

3 GB/T93 41300000003 |Washer 5 25

4 GB/T97.1 41301000003 |Washer 5 12

5 GB/T818 41108000030 |Screw M5X12 13

6 761.01.4200.01 35902000008 |Contactor 2

7 760.01.0180.01 20416000004 |Fuse 1

8 760.50.0250.01 20417000001 |Fuse seat 2

9 760.01.0400.01 20416000007 |Fuse 1

10 |GB/T70.1 41100000025 |Screw M5X20 4

11 777.01.0012.01 35702000001 [Horn 1

12 |GB/T97.1 41301000004 |Washer 6 28

13 GB/T93 41300000004 |Washer 6 28

14 |GB/T70.1 41100000037 [Screw M6X12 16

15 |GB/T6170 41200000005 [Nut M6 1

16 764.01.4812.01 35903000001 |Convertors 1

17 |771.13.0048.01 35901000004 |Relays 1

18 |771.12.0012.01 35901000002 [Relays 1

19 760.51.0005.01 20417000003 |Fuse seat 1

20 760.03.0005.01 20416000010 |Fuse i

21 760.03.0010.01 20416000011 |Fuse 2

22 CPD20SA.01B.03-09 35102000092 |AC controller 1

23 |GB/T70.1 41100000041 [Screw M6X16 12

24 CPD20SA.01B.03-08 35102000091 |AC controller 1

25 |CPD20SA.01B.03-07 20428000111 |Copper connecting strip 1

26 CPD20SA.01B.03-04 20428000109 |Copper connecting strip 1

27 CPD20SA.01B.03-10 35102000109 |AC controller 1

28  |CPD20SA.01B.03-02 22003000945 |Bent plate 1

29 |CPD20SA.01B.03-05 22003000946 |Bent plate 1




1.01 | Electric component master assy (CPD20SA.01i.03-00) [35108000126
hnon B LI T S A (N 8 b
| 5
@ o @ & - — 9 N
1 "
8 ' | ‘ 3
@
5 =
A / < Pae < E
| H e
EL a © o s ] 2
| | i s
4o = = o il
- 1
o 00 S0 LTU%
2% - L]
=L 3 3
2 | o o
Note|Item No Drawing NO. ERP NO. Part name Spec. |Q'ty| Remarks
1 CPD20SA.01i.03-01 21915000190 |Baseplate 1
2 760.01.0300.01 20416000006 |Fuse 3
3 711.01.4435.05 35102000143 |AC controller 1
4 777.02.0012.01 35703000001 |Alarm 1
5 GB/T70.1 41100000025 |Screw M5X20 14
6 GB/T93 41300000003 |Washer 5 19
7 760.50.0250.01 20417000001 |Fuse seat 7
8 850.02.0002.02 20428000011 |Copper connecting strip 3
9 CPD20SA.01i.03-03  |20428000136 |Copper connecting strip 1
10 |GB/T70.1 41100000047 |Screw M6X30 12
11 GB/T93 41300000004 |Washer 6 14
12 GB/T97.1 41301000004 [Washer 6 14
13 [711.01.4435.04 35102000142 |AC controller 1
14 [835.05.0000.03 21006000010 |Fixing buckle 5
15  [711.01.4435.03 35102000141 |AC controller 1
16  |761.01.4300.01 35902000009 |Contactor 1
17 |GB/T818 41108000033 |Screw M5X16 5
18 |771.12.0012.01 35901000002 [Relays 1
19  |760.52.0000.01 20417000005 |Fuse seat 1
20  [760.02.0010.01 20416000008 |Fuse 1
21  |CPD20SA.01i.03-04 [21915000191 |Baseplate 1
22 [764.02.4812.01 35903000002 |Convertors 1
23 |GB/T70.1 41100000037 |Screw M6X12 2
24 CDD15R-7B.01.03-03 122003000911 |Bent plate 1
25 771.13.0048.01 35901000004 |Relays 2
26 |GB/T818 41108000017 |Screw M4X16 6
27  |GB/T93 41300000002 |[Washer 4 14
28 |GB/T97.1 41301000002 |Washer 4 14
29  1769.01.1001.01 20420000009 |Resistor 1
30 [850.02.0002.01 20428000010 |Copper connecting strip 4
31 CPD20SA.01i.03-02  |20428000137 |Copper connecting strip 1




1.04 J AC motor (700.48.0475.01) l35204000022
— ’l — — a
‘ﬁ L i —F
Note | Item No Drawing NO. ERP NO. Part name Spec. | Q'ty | Remarks
1 700.48.0475.01 35204000022 AC motor 1
2 710.02.0042.02 NULL Encoder 1




1.05 AC motor (700.48.1000.02) 135204000030
: |
Note| Item No Drawing NO. ERP NO. Part name Spec. | Q'ty | Remarks
1 700.48.1000.02 35204000030 AC motor 1
2 710.02.0042.01 NULL Encoder




See 3.00-15

3.01 Chain assy (125.02.0846.04) See 3.00B-29
Note|Item No| Drawing NO. ERP NO. Part name Spec., Q'ty Remarks
1 GB/T6171 41201000004 [Nut M16X1.5 4
2 128.01.0000.20 (21503000010 |Chain joint 1
3 128.02.0000.12 (21711000002 |Chain pin 2
4 GB/T91 41406000003 |Pin 2X16 2
42002000013 |Chain LH0846 161 sections
42002000019 |Chain LH0846 181 sections
42002000064 |Chain LH0846 109 sections
42002000065 |Chain LH0846 115 sections
5 GB/T6074 42002000005 [Chain LHO846 123 sections 1
42002000067 [Chain LH0846 127 sections
42002000017 |Chain LH0846 173 sections
42002000081 |Chain LH0846 189 sections
42002000021 |Chain LHO846 201 sections
6 128.01.0000.15 [21503000005 |Chain joint 1 Mid chain
128.01.0000.23 21503000015 |Chain joint Side chain
7 GB/T91 41406000005 |[Pin 2.5X30 2




See 3.00-15

3.01A Chain assy (125.02.1234.03) Ses 3.008-39
5 —
6 —_—
T\/
Note | Item No| Drawing NO. ERP NO. Part name Spec. Q'ty | Remarks
1 GB/T6171 41201000004 Nut M16X1.5 4
2 128.01.0000.24 (21503000016 Chain joint 1
3 128.02.0000.11 {21711000001 Chain pin 2
4 GB/T91 41406000003 Pin 2X16 2
42002000030 Chain LH1234 107 sections
42002000110 Chain LH1234 113 sections
42002000098 Chain LH1234 73 sections
42002000041 Chain LH1234 77 sections
5 GB/T6074 42002000101 Chain LH1234 83 sections 1
42002000102 Chain LH1234 85 sections
42002000032 Chain LH1234 115 sections
42002000034 Chain LH1234 125 sections
42002000116 Chain LH1234 133 sections
6 128.01.0000.15 |21503000005 Chain joint L Mid chain
128.01.0000.23 |21503000015 Chain joint Side chain
7 GB/T91 41406000005 Pin 2.5X30 2




4.01F LH protective plate assy (CPD20SA.18.01-00) ’30810000012
Note | Item No Drawing NO. ERP NO. Part name Spec. | Q'ty | Remarks
1 CPD20SA.18.01.01-00 31120000012 |LH side plate assy 1
2 223.01.0008.04 20101000005 |(Screw 1




4.02F

Side door assy (CPD20SA.18.02-00)

[30801000029

=

@

I

=

/

Note | Item No Drawing NO. ERP NO. Part name Spec. | Q'ty | Remarks
1 CPD20SA.18.02.01-00 31120000013  |Side plate assy 1
2 GB/T70.1 41100000126  [Screw M12X25 2




4.03F | Battery compartment cover assy (CPD20SA.18.03-00) [30804000011
"
| /2 )
If =
F R
I |
N
N
; .
‘ 4 J
| H |
Il .,
Q:/—ﬁl Il !P—ﬂ 4
]
LI
Note | Item No Drawing NO. ERP NO. Part name Spec. | Q'ty | Remarks
1 |cPD20SA.18.03.01-00 |30804000012 |Battery compartment 1
cover assy
2 CPD16SA.18.03.02-00 [31121000005 |RH hinge assy 2
3 CPD16SA.18.03-01 20105000019  |Bolt 2
4 263.02.0000.03 21404000001  |Plastic puller 2
5 |GB/T5783 41002000020  |Bolt M10X20 4
6  |GB/T93 41300000008 |Washer 10 4




STARKE MATERIAL HANDLING GROUP

402 Allanburg Road « Thorold, ON L2V 1A4 . Canada
TOLL FREE 877-435-4352

www.starkeforklift.com « info@starkeforklift.com






